WILEY

REVIEW ARTICLE OPEN ACCESS

Management of Refractory Anaphylaxis: An Overview of Current Guidelines

Guillaume Pouessel^{1,2,3} \bigcirc | Timothy E. Dribin^{4,5,6} | Charles Tacquard⁷ | Luciana Kase Tanno^{8,9,10} \bigcirc | Victoria Cardona¹¹ \bigcirc | Margitta Worm¹² \bigcirc | Antoine Deschildre² \bigcirc | Antonella Muraro¹³ \bigcirc | Lene H. Garvey^{14,15} \bigcirc | Paul J. Turner¹⁶ \bigcirc

¹Department of Paediatrics, Children's Hospital, Roubaix, France | ²Paediatric Pulmonology and Allergy Department, Jeanne de Flandre Hospital, CHU Lille, Lille, France | ³Univ Lille, ULR 2694: METRICS, Lille, France | ⁴Icahn School of Medicine at Mount Sinai, New York, New York, USA | ⁵Division of Emergency Medicine, Cincinnati Children's Hospital Medical Center, Cincinnati, Ohio, USA | ⁶Department of Pediatrics, University of Cincinnati College of Medicine, Cincinnati, Ohio, USA | ⁷Department of Anaesthesia and Intensive Care, Strasbourg University Hospital, Strasbourg, France | ⁸University Hospital of Montpellier, Montpellier, France | ⁹Desbrest Institute of Epidemiology and Public Health, University of Montpellier – INSERM, Montpellier, France | ¹⁰WHO Collaborating Centre on Scientific Classification Support, Montpellier, France | ¹¹Department of Allergy, Hospital Universitari Vall d'Hebron, Barcelona, Spain | ¹²Division of Allergy and Immunology, Department of Dermatology, Venerology and Allergology, Charité—Universitätsmedizin Berlin, Berlin Institute of Health, Berlin, Germany | ¹³Food Allergy Referral Centres, Padua University Hospital, Padua, Italy | ¹⁴Department of Dermatology and Allergy, Danish Anaesthesia Allergy Centre, Allergy Clinic, Copenhagen University Hospital-Herlev and Gentofte, Copenhagen, Denmark | ¹⁵Department of Clinical Medicine, University of Copenhagen, Copenhagen, Denmark | ¹⁶National Heart & Lung Institute, Imperial College London, London, UK

Correspondence: Guillaume Pouessel (guillaume.pouessel@ch-roubaix.fr)

Received: 4 March 2024 | Revised: 21 May 2024 | Accepted: 23 May 2024

Funding: This work has no funding. P.J.T. is supported by the UK Medical Research Council (Grant Ref: MR/W018616/1), and through the NHR Biomedical Research Centre based at Imperial College Healthcare NHS Trust and Imperial College London. For the purpose of open access, the author has applied a Creative Commons Attribution (CC BY) license to any Author Accepted Manuscript version arising. T.E.D. is supported in part by the National Center for Advancing Translational Sciences of the National Institutes of Health, under Award Number UL1TR001425. The content is solely the responsibility of the authors and does not necessarily represent the official views of the NIH.

Keywords: adrenaline | anaphylaxis | extracorporeal life support | fluid therapy | glucagon | methylene blue | noradrenaline | refractory | vasopressin | vasopressors

ABSTRACT

In this review, we compare different refractory anaphylaxis (RA) management guidelines focusing on cardiovascular involvement and best practice recommendations, discuss postulated pathogenic mechanisms underlining RA and highlight knowledge gaps and research priorities. There is a paucity of data supporting existing management guidelines. Therapeutic recommendations include the need for the timely administration of appropriate doses of aggressive fluid resuscitation and intravenous (IV) adrenaline in RA. The preferred second-line vasopressor (noradrenaline, vasopressin, metaraminol and dopamine) is unknown. Most guidelines recommend IV glucagon for patients on beta-blockers, despite a lack of evidence. The use of methylene blue or extracorporeal life support (ECLS) is also suggested as rescue therapy. Despite recent advances in understanding the pathogenesis of anaphylaxis, the factors that lead to a lack of response to the initial adrenaline and thus RA are unclear. Genetic factors,

Abbreviations: AAAAI/ACAAI, American Academy of Allergy, Asthma and Immunology/American College of Allergy, Asthma and Immunology; AAGBI, Association of Anaesthetists of Great Britain and Ireland; ANZCA/ANZAAG, Australian and New Zealand College of Anaesthetists/Australian and New Zealand Anaesthetic Allergy group; ASA, American Society of Anesthesiologists; ASCIA, Australian Society of Clinical Immunology; BSA/ASBAI, Brazilian Society of Anesthesiology/Brazilian Association of Allergy and Immunology; CI, confidence interval; DGAKI, German Society for Allergology and Clinical Immunology; EAACI, European Academy of Allergy and Clinical Immunology; IAP, Indian Academy of Paediatrics; IM, intramuscular; IO, intraosseous; ISPAR, International Suspected Perioperative Allergic Reaction; IV, intravenous; JSA, Japanese Society of Anesthesiologists; NAP6, National Audit Project 6; NCMSA, National Center for Medical Service Administration; NMBA, Neuromuscular Blocking Agent; PA, perioperative anaphylaxis; PHR, perioperative hypersensitivity reaction; RA, Société Française d'Anesthésie t Réanimation/Société Française d'Allergologie; SFMU/SFA/GFRUP, Société Française d'Anesthésie Sociéty Française d'Allergologie; SFMU/SFA/GFRUP, Société Française de Médecine d'Urgence/Société Française d'Allergologie/Groupe Francophone de Réanimation et d'Urgences Pédiatriques; SSAI, Scandinavian Society of Anaesthesiology and Intensive care medicine; WAO, World Allergy Organization.

This is an open access article under the terms of the Creative Commons Attribution-NonCommercial-NoDerivs License, which permits use and distribution in any medium, provided the original work is properly cited, the use is non-commercial and no modifications or adaptations are made.

© 2024 The Author(s). Clinical & Experimental Allergy published by John Wiley & Sons Ltd.

such as deficiency in platelet activating factor-acetyl hydrolase or hereditary alpha-tryptasaemia, mastocytosis may modulate reaction severity or response to treatment. Further research into the underlying pathophysiology of RA may help define potential new therapeutic approaches and reduce the morbidity and mortality of anaphylaxis.

Key messages

- Titrated diluted intravenous adrenaline infusion and adequate fluid resuscitation are the cornerstones of RA treatment.
- There are no high-quality studies to support the choice of second-line treatments in RA.
- Most guidelines recommend noradrenaline for persistent hypotension despite adequate treatment.

1 | Introduction

Large case series report that less than 20% of anaphylaxis reactions are treated with adrenaline [1, 2]. Patel et al. [3] recently undertook a systematic review and meta-analysis and found that around 90% of anaphylaxis events respond to a single dose of adrenaline. These data suggest that the majority of anaphylaxis reactions resolve spontaneously or with just a single dose of adrenaline. However, life-threatening anaphylaxis does occur, with an estimated mortality of 0.5%-1%, up to 5%in the perioperative setting [4, 5]. Severe anaphylaxis is unpredictable [6–8]. All international guidelines recommend that adrenaline is the first-line anaphylaxis therapy and should be repeated for persistent or worsening signs combined with fluid resuscitation.

Recently, an entity of treatment-refractory anaphylaxis (RA) has been proposed in the literature, although slightly different definitions have been proposed [9] (Table 1). The Resuscitation Council United Kingdom (RCUK) defines RA as an anaphylaxis which fails to adequately respond to 2 doses of IM adrenaline, the aim being that this scenario should immediately prompt escalation in terms of both treatment and the need for staff with appropriate expertise in managing severe reactions [10]. This is similar to that used in an analysis of data from the European Anaphylaxis Registry [11] and also very close to the definition proposed by a 19-member panel of experts in the United States (US) using Delphi methodology, which suggested RA is a reaction 'treated with 3 or more appropriate doses of adrenaline (or initiation of an intravenous [IV] adrenaline infusion) in addition to symptom directed medical management' [12].

The Consortium for Food Allergy Research (CoFAR) recently proposed that RA might be considered by a need for >3 doses of IM adrenaline, that is one more than the previous definitions [13]. However, one factor which led to this proposal was the scenario whereby someone might receive an initial adrenaline dose but then develop further symptoms later which require further adrenaline (S. Chinthrajah, personal communication). The International Suspected Perioperative Allergic Reaction (ISPAR) group considered that anaphylaxis in the perioperative setting was refractory 'after 10 min where there is a sustained insufficient response despite adequate dosing of adrenaline and fluids' which is akin to the administration of 2–3 doses of adrenaline during the first 10 min of anaphylaxis management [14].

An analysis from the European Anaphylaxis Registry recently reported 11,596 cases of anaphylaxis, of which 268 (2.3%) were treated with at least two doses of adrenaline; 42 (0.36%) were considered refractory to two adrenaline doses [11]. In contrast, a meta-analysis reported an estimated rate of 2.2% (95% CI, 1.1%-4.1%) of 6111 anaphylaxis events which were treated with \geq 3 adrenaline doses [3]. This difference may be due to the inclusion of different cohorts in the latter study. In the European Anaphylaxis Registry analysis, the rate of RA was 9.3 times more common in the medical compared to the community setting; the majority of cases occurred in the perioperative setting [11]. Anaphylaxis in the perioperative setting is frequently more severe than that in the community, perhaps because of concurrent cardiovascular compromise induced by the anaesthetic drugs [15]. The case fatality rate for perioperative anaphylaxis is estimated between 1.4% and 4.8%; in contrast, that for food anaphylaxis is much lower than 1% [15].

Although adrenaline is the cornerstone of anaphylaxis treatment (IM for most settings, although in the perioperative setting, guidelines recommend the IV route) [14, 16], the management of RA is less clear. RA can occur in the emergency setting, in perioperative settings, but also during food challenges [5, 17].

Optimal treatment requires both prompt recognition and appropriate management. The need for adrenaline (via an IV infusion) and fluid resuscitation have been flagged by recent publications [9–11, 14–16, 18]. The preferred choice of second-line RA treatments in patients with cardiovascular compromise is unclear owing to the lack of high-quality studies both observational and randomised clinical trials. In patients with a predominant respiratory compromise (severe bronchospasm and severe laryngeal oedema), the use of short-acting bronchodilator treatment (including adrenaline) or of inhaled adrenaline is recommended in most guidelines but not detailed. Despite promising advances in the knowledge of anaphylaxis pathophysiology, mechanisms leading to RA are not well known.

Allergists, emergency physicians, intensivists, paediatricians and anaesthetists need to be aware of RA management, even if this is a rare event.

Whereas a previous article focused on the need for a consensus on RA definition, in this narrative (nonsystematic) review on published guidelines regarding the management of
 TABLE 1
 Current definitions of refractory anaphylaxis.

Source	Location	Definition of refractory anaphylaxis
19-Member expert panel (USA) [12]	Non defined	'Anaphylaxis that must be treated with three or more appropriate doses of adrenaline (or initiation of an intravenous adrenaline infusion) in addition to symptom directed medical management, such as an intravenous fluid bolus for hypotension or supplemental oxygen for hypoxia or shock'
European Anaphylaxis Registry [11]	Non defined	'Anaphylaxis which, despite treatment with at least two doses of minimum 300 mcg adrenaline, does not achieve normalization of symptoms*' *That is, persistence of significant hypoxia, hypotension, confusion, collapse and loss of consciousness or incontinence
RCUK [10]	Non defined	'Anaphylaxis requiring ongoing treatment* despite two (appropriate) doses of intramuscular adrenaline' *That is, further adrenaline is indicated, due to suboptimal improvement in respiratory and/or cardiovascular symptoms
CoFAR [13]	Non defined	Lower respiratory symptoms (e.g., throat tightness with stridor, wheezing, chest tightness, dyspnoea or cough) associated with a requirement for supplemental oxygen and refractoriness to short- acting bronchodilator treatment (including IM adrenaline)* OR Respiratory compromise requiring mechanical support OR Reduced blood pressure with associated symptoms of end- organ dysfunction (e.g., hypotonia (collapse) and syncope) *Examples of refractoriness could include continuous albuterol
ISPAR [14]	Perioperative setting	Anaphylaxis is refractory 'after 10 min where there is a sustained
[]	r r o botting	insufficient response despite adequate dosing of adrenaline and fluids'

Abbreviations: CoFAR, Consortium for Food Allergy Research; IM, intramuscular; ISPAR, International Suspected Perioperative Allergic Reaction; IV, intravenous; RCUK, Resuscitation Council United Kingdom; USA, United States of America.

difficult-to-treat anaphylaxis, we identify slightly different approaches according to community or perioperative settings and knowledge gaps in RA management, we discuss postulated pathogenic mechanisms underlining RA and highlight recent research which might yield potential new therapeutic interventions [9].

2 | Methods

We have focused this review on adrenaline administration, fluid therapy and second-line medication used for cardiovascular compromise (vasopressors, glucagon, methylene blue and extracorporeal life support [ECLS]). We did not include secondor third-line medication used to treat respiratory compromise. We performed a search of PubMed online databank based on English titles and abstracts from studies in humans, from 2002 to October 2023. We combined the terms "anaphylaxis", "immediate hypersensitivity", "adrenaline", "epinephrine", "refractory", "fatal", and "death", "perioperative", 'fluid therapy", "vascular filling", "vasopressin", "vasopressors", "noradrenaline", "methylene blue", "glucagon", "extracorporeal life support", "guidelines", "recommendations", "meta-analysis", "review", "task force". The identification of the articles was performed independently by two authors (GP and CT). We also reviewed the reference lists of included articles to identify additional relevant articles.

3 | Results

3.1 | Treatment of Refractory Anaphylaxis

3.1.1 | Adrenaline Is the Cornerstone of Anaphylaxis Treatment

IM adrenaline is the first-line anaphylaxis treatment in all current guidelines for the treatment of anaphylaxis in the community or hospital setting [10, 14, 16, 19–36] (Tables 2 and 3).

IM adrenaline is generally well-tolerated, in contrast to the IV route, where side effects are more common (sometimes due to dosing errors), including life-threatening arrhythmia when used by personnel not familiar with administering IV adrenaline [37, 38]. For this reason, the IV route is not recommended for the initial treatment of anaphylaxis in community and hospital settings except the perioperative setting. In the perioperative setting, adrenaline is always administered by personnel appropriately trained in the preparation and administration of adrenaline via the IV route, in well-monitored patients and thus the IV route is recommended [14, 16, 30–35] (Tables 2 and 3). In addition, the absorption of IM adrenaline is slower than by IV route, less predictable and dependent on adequate circulation which is more likely to be compromised in perioperative anaphylaxis [16, 23].

Source	First adrenaline injection	Adrenaline treatment in refractory anaphylaxis
Anaphylaxis in the community		
Australia-New Zealand (ASCIA) [29]	IM, 10μg/kg (max 0.5 mg per dose), repeat every 5 min if needed Use AAI if available or ampoule/syringe	IV infusion if no response after 2–3 adrenaline doses, two protocols (prehospital settings and emergency departments/tertiary hospital settings), starting 0.1 µg/kg/min, titrate rate up or down to response and side effects IV bolus are not recommended
Europe (EAACI) [20]	IM, 0.3 mg using an AAI (0.5 mg may be considered if the adult is overweight or has experienced a previous life-threatening anaphylaxis), repeat after 5–10 min if needed	Not documented
World Allergy Organization (WAO) [21]	IM, 10µg/kg per dose (maximum of 0.5 mg for adults), repeat if needed every 5–15 min	Refer to protocol for low-dose IV adrenaline infusion developed by Brown et al. and used as part of anaphylaxis guidelines in Spain, Australia and New Zealand
China (NCMSA) [28]	IM, 10 μg/kg (max 0.5 mg), every 5–15 min if no response Grade 2–3: IV may be considered for IV bolus if they have already an IV access and are being monitored (ICU, perioperative setting) Grade 2: 10–50 μg Grade 3: 0.1–0.2 mg Grade 4: 1 mg	Repeat IV bolus every 3–5 min (grade 4), every 1–2 min (grade 2–3) Grade 2–3: if no response after 2–3 bolus IV, start IV infusion Grade 4: start IV infusion when patients begin to stabilise IV infusion: 0.05–0.5 µg/kg/min
France (SFMU/SFA/GFRUP) [25]	IM, 10μg/kg (maximum 0.5 mg), repeat every 5–10 min if needed	IV infusion, starting 0.05–0.1 μg/kg/ min, titrate according clinical response
Germany (DGAKI) [26]	IM, 0.15–0.6 mg, repeat every 5–10 min IO if no IV access	If symptoms fail to stabilise and circulatory or respiratory decompensation is imminent, IV, bolus 1 μg/kg, every 3–5 min (1 mg if cardiac arrest)
Saudi Arabia (Ministry of Health, 2020) [27]	IM, 0.3–0.5 mg, repeat every 5–15 min if needed	For patients with inadequate response to IM adrenaline and IV saline, consider IV infusion, starting 0.1 µg/kg/min, titrate to response and side effects
United Kingdom (RCUK) [10, 23, 24]	IM (IV in the perioperative setting), every 5 min if needed. Adrenaline must be supported by IV crystalloid fluid	IV infusion, starting 5–10μg/ kg/h (0.08–0.17μg/kg/min), titrate according to clinical response
United States of America (AAAAI/ACAAI) [19, 22]	IM, 10µg/kg (maximum 0.5 mg), repeat every 5–15 min if needed, for up to three injections	IV infusion, starting 2µg/min and increase up to 10µg/min, titrate dose continuously according to blood pressure, cardiac rate and function and oxygenation
Anaphylaxis in the perioperative	e setting	
Australia-New Zealand (ANZAAG/ANZCA) [32]	Grade 2 (moderate): IV bolus 20 µg Grade 3 (life-threatening): 100–200 µg, every 1–2 min if needed, increase dose if unresponsive Grade 4: IV bolus, 1 mg, every 1–2 min if needed If no IV access IM 0.5 mg every 5 min if needed	IV infusion (after 3 IV bolus), starting 3μg/min, titrate to maximum 40μg/ min (infusion rate 0.05–0.5μg/kg/min)

(Continues)

Source	First adrenaline injection	refractory anaphylaxis
ISPAR [14]	Grade 2: IV bolus 20 µg, then 50 µg if no response after 2 min, repeat every 2 min Grade 3: IV bolus 50–100 µg, then 200 µg if no response at 2 min, repeat every 2 min Grade 4: IV bolus 1 mg Consider IM bolus 300–500 µg if no IV access	Where inadequate response after 10 min: doubling the bolus dose of adrenaline, IV infusion when more than three boli have been administered, starting 0.05–0.1 µg/kg/min
Scandinavia (SSAI) [30]	Mild–moderate: IV bolus 10–50µg Circulatory collapse: IV bolus 100µg-1 mg, titrate dose to response If no IV access: 0.5–0.8 mg	If larger doses are needed: IV infusion, starting at 0.05–0.1 μg/ kg/min, titrate dose to response
Brazil (BSA/ASBAI) [34]	Grade 2: IV bolus 10–20 µg, repeat every 2 min if needed Grade 3: IV bolus 100–200 µg, repeat every 2 min if needed Grade 4: IV bolus 1 mg	IV infusion after 3 boluses of IV adrenaline if needed, starting 3μg/min, titrate up to 40μg/min, infusion rate 0.05–0.5μg/kg/min
France (SFAR/SFA) [31]	Grade 2: IV bolus 10–20 µg, repeat every 1–2 min as necessary, titrate according to response and side effects Grade 3: IV bolus 100–200 µg, repeat every 1–2 min as necessary, if no response, doses should be increased incrementally without delay If no IV access IM bolus 0.3–0.5 mg, repeat every 5–10 min as necessary Grade 4: IV bolus 1 mg every 1–2 min, and titrate according to response	If repeated or large doses are needed: IV infusion, starting at 0.05–0.1μg/ kg/min, titrate dose to response
Japan (JSA) [35]	Low pressure: IV bolus 0.2µg/kg Circulatory collapse: IV bolus 50–300µg If no IV access: IM 300µg	Not documented
Spain (SEAIC/SEDAR) [33]	Grade2: IV bolus 20–30μg Grade 3: IV bolus 100–200μg Grade 4: 1 mg	Not documented
United Kingdom (RCUK) [16]	IV bolus 50 μg, repeat if needed (some patients may respond to smaller doses (10–50 μg) titrated to effect). If no IV access, 10 μg/kg IM (max 500 μg) using 1 mg/mL (1:1000) adrenaline and secure IV/IO access Adrenaline must be supported by IV crystalloid fluid	If signs of anaphylaxis persist despite adrenaline boluses, start an adrenaline infusion. A low-dose adrenaline infusion, given via a peripheral venous line, is an effective alternative if central venous access is unavailable

Abbreviations: AAAAI/ACAAI, American Academy of Allergy, Asthma and Immunology and American College of Allergy, Asthma and Immunology; AAI, adrenaline autoinjector; ANZAAG/ANZCA, Australian and New Zealand Anaesthetic Allergy Group/Australian and New Zealand College of Anaesthetists; ASCIA, Australasian Society of Clinical Immunology and Allergy; BSA/ASBAI, Brazilian Society of Anaesthesiology/Brazilian Association of Allergy and Immunology; DGAKI, German Society for Allergology and Clinical Immunology; EAACI, European Academy of Allergy and Clinical immunology; IM, intramuscular; ISPAR, International Suspected Perioperative Allergic Reaction Group; IV, intravenous; JSA, Japanese Society of Anaesthesiologists; NCMSA, National Center for Medical Service Administration (including Chinese Society; SFAR/SFA, Société Française d'Anesthésie et Réanimation/Société Française d'Allergologie; SFMU/SFA/GFRUP, Société Française d'Allergologie/Groupe Francophone Réanimation et d'Urgence Pédiatrique; SSAI, Scandinavian Society of Anaesthesiology and intensive care medicine; WAO, World Allergy Organization.

Most guidelines for the treatment of anaphylaxis in the community or hospital setting flag the need to initiate and titrate IV adrenaline infusions for RA, that is persistence of features of anaphylaxis despite initial treatment with 2–3 doses of IM adrenaline, combined with adequate fluid therapy [10, 14, 16, 19–36] (Tables 2 and 3). This recommendation is based on evidence from the management of other forms of distributive shock, case reports of severe human anaphylaxis and animal models of severe anaphylaxis [39, 40]. Low-dose intravenous adrenaline infusion is more effective than IV bolus dosing and resulted

. .

_

Reference	First adrenaline injections	Adrenaline treatment in refractory anaphylaxis
Anaphylaxis outside perioperative set	ting	
Australia-New Zealand (ASCIA) [29]	IM, 10μg/kg (max 0.5 mg per dose), repeat every 5 min if needed Use AAI if available OR ampoule/syringe	IV infusion if no response after 2–3 adrenaline doses, two protocols (prehospital settings and emergency departments/tertiary hospital settings), starting 0.1 μg/ kg/min, titrate rate up or down to response and side effects IV bolus are not recommended
Europe (EAACI) [20]	 IM, use AAI, 0.15 mg for children 25–30 kg, 0.30 mg for children and adolescents 23–30 kg (0.5 mg may be considered if the adolescent is overweight or has experienced a previous life-threatening anaphylaxis) 10 μg/kg for children <7.5 kg using syringe and needle Repeat after 5–10 min if needed 	Not documented
World Allergy Organization (WAO) [21]	IM, 10μg/kg per dose (maximum of 0.3 mg for children), repeat if needed every 5–15 min	Refer to protocol for low-dose IV adrenaline infusion developed by Brown et al. and used as part of anaphylaxis guidelines in Spain, Australia and New Zealand
China (NCMSA) [28]	IM, $10 \mu g/kg$ (max 0.5 mg), every 5–15 min if no response Grade 2–3: IV may be considered for IV bolus if they have already an IV access and are being monitored (ICU, perioperative setting) Grade 2: 10–50 μ g (>14 years), (1–2 μ g/kg) (<14 years), 2–10 μ g/kg (<14 years), 2–10 μ g/kg (<14 years), 10–20 μ g/kg (<14 years)	Repeat IV bolus every 3–5 min (grade 4), every 1–2 min (grade 2–3) Grade 2–3: if no response after 2–3 bolus IV, start IV infusion Grade 4: start IV infusion when patients begin to stabilise IV infusion: 0.05–0.5 µg/kg/min
France, (SFMU/SFA/GFRUP) [25]	IM, 10μg/kg (maximum 0.5mg), repeat every 5–10min if needed, use AAI if available	IV infusion, starting 0.1 µg/kg/min, titrate according clinical response
Germany (DGKAI) [26]	IM, 10μg/kg, repeat as needed IO if no IV access	If symptoms fail to stabilise and circulatory or respiratory decompensation is imminent, IV, bolus 1μg/kg, every 3–5min (10μg/kg if cardiac arrest)
India (IAP) [36]	IM, $10 \mu g/kg$, repeat at 5–10 min if needed	After 3 doses, IV infusion, starting 0.05μg/kg/min with titrate by 0.02μg/kg/min up to effect
Saudi Arabia (Ministry of Health, 2020) [27]	IM, every 5–15 min if needed <10 kg, 10 μg/kg 10–25 kg: 0.15 mg >25–50 kg: 0.3 mg >50 kg: 0.5 mg per dose	For patients with inadequate response to IM adrenaline and IV saline, consider IV infusion, 0.1–1 μg/kg/min, titrate to response and side effects
United Kingdom (RCUK) [10, 23, 24]	IM (IV in the perioperative setting), every 5 min of needed	IV infusion, starting 5–10µg/ kg/h (0.08–0.17µg/kg/min), titrate according to the clinical response
		(Continues)

Reference	First adrenaline injections	Adrenaline treatment in refractory anaphylaxis
United States of America (AAAAI/ ACAAI) [19, 22]	IM, 10µg/kg (maximum 0.5 mg), repeat every 5–15 min if needed, for up to 3 injections	Not documented
Perioperative anaphylaxis		
Australia-New Zealand (ANZAAG/ANZCA) [32]	Grade 2: IV bolus 2µg/kg Grade 3: IV bolus 4–10µg/kg, repeat every 1–2min as necessary Grade 4: IV bolus 10µg/kg, repeat every 1–4min if needed If no IV access, IM <6years: 0.15mg, 6–12years: 0.3mg, every 5min if needed	IV infusion, starting 0.1–2µg/kg/ min, titrate according to response
Scandinavia (SSAI) [30]	Mild–moderate: IV bolus 1–5µg/kg Circulatory collapse: 10µg/kg, titrate dose according to response If no IV access: IM 5–10µg/kg	If larger doses are needed: IV infusion, starting 0.05–0.1 μg/ kg/min, titrate to response
Brazil (BSA/ASBAI) [34]	Grade 2: IV bolus 1–2µg/kg, if the response is inadequate in 2min, increase the dose (maximum of 5µg/kg), repeat every 2min Grade 3: IV bolus 4–10µg/kg, repeat every 1–2min if needed Grade 4: IV bolus 10µg/kg, repeat every 1–4min if needed	IV infusion, starting 0.1–2μg/kg/min
France (SFAR/SFA) [31]	Grade 2: IV bolus 1µg/kg Grade 3: IV bolus 1µg/kg (up to 5–10µg/ kg), titrate according to response Grade 4: IV bolus 10µg/kg, repeat every 1–2min	If repeated boluses are needed: IV infusion, starting 0.1 μg/kg/ min, titrate up or down according to response and side effects
Japan (JSA) [35]	Low pressure: IV bolus 0.2µg/kg Circulatory collapse: not documented If no IV access: IM bolus 10µg/kg	Not documented
United Kingdom (RCUK) [16]	1 μg/kg bolus, titrated to effect If no IV access, 10 μg/kg IM (max 500 μg) using 1 mg/mL (1:1000) adrenaline and secure IV/IO access Adrenaline must be supported by IV crystalloid fluid	If signs of anaphylaxis persist despite adrenaline boluses, start an adrenaline infusion. A low- dose adrenaline infusion, given via a peripheral venous line, is an effective alternative if central venous access is unavailable

Abbreviations: AAAAI/ACAAI, American Academy of Allergy, Asthma and Immunology and American College of Allergy, Asthma and Immunology; AAI, adrenaline autoinjector; ANZAAG/ANZCA, Australian and New Zealand Anaesthetic Allergy Group/Australian and New Zealand College of Anaesthetists; ASCIA, Australasian Society of Clinical Immunology and Allergy; BSA/ASBAI, Brazilian Society of Anaesthesiology/Brazilian Association of Allergy and Immunology; DGAKI, German Society for Allergology and Clinical Immunology; EAACI, European Academy of Allergy and Clinical Immunology; IM, intramuscular; IAP, Indian Academy of Paediatrics; IV, intravenous; JSA, Japanese Society of Anaesthesiologists; NCMSA, National Center for Medical Service Administration (including Chinese Society of Allergy); RCUK, Resuscitation Council of the United Kingdom; SFAR/SFA, Société Française d'Anesthésie et Réanimation/Société Française d'Allergologie; SFMU/SFA/GFRUP, Société Française de Médecine d'Urgence/Société Française d'Allergologie/Groupe Francophone Réanimation et d'Urgence Pédiatrique; SSAI, Scandinavian Society of Anaesthesiology and Intensive care medicine; WAO, World Allergy Organization.

in a lower total dose requirement and a favourable safety profile [39–41]. However, there is wide variation in the doses recommend for adrenaline bolus and infusion in guidelines with IV infusion dosing (Tables 2 and 3).

Consistent with the observation that adrenaline is underused in managing anaphylaxis in both the community and emergency setting, for perioperative anaphylaxis evidence also suggests that adrenaline is underused (mainly for less severe cases). In the NAP6 audit of perioperative anaphylaxis in the UK, no adrenaline was administered in 11% of cases, and metaraminol boluses were administered in 69% of patients, of whom 74% also received adrenaline [42]. In a single-centre case series of perioperative anaphylaxis in Denmark, 17% of cases did not receive any adrenaline, and there were significant delays (more than 10 min from onset of reported hypotension to adrenaline treatment) in adrenaline administration in approximately onethird of cases [43]. These data highlight the need for timely recognition of anaphylaxis and prompt treatment with adrenaline. However, anaphylaxis fatalities have also been observed even when management was judged as 'good' including timely fluid therapy and rapid administration of adrenaline at the right time and in the right doses [18, 42, 44]. Such cases suggest that some forms of anaphylactic shock may be resistant to adrenaline, as a consequence of a combination of potential intrinsic and extrinsic factors [11, 15].

All guidelines emphasise the need for close cardiopulmonary monitoring in patients treated with IV adrenaline and to titrate adrenaline according to the clinical response and side effects (tachyarrhythmia, myocardial infarction, stroke, severe hypertension, cerebral haemorrhage and pulmonary oedema) [38]. Tachycardia, tremor and pallor with a normal or raised blood pressure may indicate excessive adrenaline treatment [24]. Most guidelines recommend starting the administration of adrenaline and other IV medications by trained staff and using a peripheral IV access (eventually intraosseous if no IV access or need for additional access points) but to establish central venous access and, if possible, arterial canula for accurate haemodynamic monitoring [16].

3.1.2 | Fluid Therapy Plays a Major Role in the Management of Refractory Anaphylaxis

Timely fluid resuscitation is a crucial part of the treatment for RA (Table 4). Plasma extravasation equivalent to one-third of the circulating blood volume can occur within minutes in severe anaphylaxis [45] and venous return can be impaired even in those without clinically evident haemodynamic compromise [46]. There is absolute hypovolaemia due to massive capillary leakage during anaphylaxis but also a relative hypovolaemia due to splanchnic vasoconstriction, portal hypertension, transient pulmonary hypertension and increased intrathoracic pressure due to bronchospasm. Therefore, adequate fluid therapy is vital to provide sufficient circulating volume to maintain cardiac output and delivery of adrenaline at the tissue level. In the NAP6 survey of perioperative anaphylaxis in UK, as well as in patients admitted to French ICUs for severe anaphylaxis, the volume and rate of fluid resuscitation were insufficient [18, 42, 44]. In the French survey, more than half of patients with a Grade 3-4 anaphylaxis did not receive the recommended dose of IV fluids of 30 mL/kg within the first 4h after ICU admission [18]. However, there is a wide variation in the volumes of fluid therapy recommended, from childhood to adulthood [10, 14, 16, 19–32, 34–36, 39, 47] (Table 4).

For the treatment of haemorrhagic shock or sepsis, all guidelines recommend fluid resuscitation using crystalloids as first-line treatment, to avoid renal failure and haemostasis disorders due to the use of colloids. Balanced crystalloids are generally preferred to 0.9% saline to avoid the consequences of a high chloride ion load, responsible for metabolic acidosis and renal vasoconstriction [48, 49]. Guidelines recommend initial fluid therapy of 20–30 mL/kg, administered as soon as possible and preferably through a dedicated, large bore venous cannula.

For anaphylaxis, clinical data are lacking to justify the choice of one solute over another, as anaphylaxis has always been excluded from clinical studies of vascular filling. Crystalloid resuscitation may not be effective in restoring cardiac preload, because of the massive and persistent vascular leak observed in severe anaphylaxis. In a rat model of lethal anaphylaxis, colloid-based resuscitation (using hydroxyethyl starch [HES]) significantly decreased the time to restoration of normal blood pressure and reduced cerebral hypoxia compared with crystalloids [50]. Given these considerations, the safety issues associated with HES and the fact that colloids (particularly if gelatin-based) can themselves induce allergic reactions, it is difficult to make clear recommendations [51]. Gelatin-based colloids are contraindicated in patients with α -Gal syndrome and anti- α -Gal IgE [52]. In this context, colloids should only be considered as a second-line treatment when hypovolaemia persists despite the administration of an adequate volume of crystalloids.

Most guidelines recommend that patients with persisting RA should be monitored to assess preload dependency, stroke volume or cardiac output and adjust fluid therapy. Echocardiography should be performed to ensure there is no cardiac dysfunction as this may impact therapeutic decisions including the need for inotropic medications. Guidelines also emphasise the need for appropriate positioning to increase venous return, perfusion and myocardial filling [16, 24]. Individuals with cardiovascular collapse should remain flat, with legs raised (or head-down in the Trendelenburg position, something achievable with most surgical tables). Changes in posture from supine to standing in the community setting are associated with worsening of cardiovascular collapse and even death [4, 53]. In case of predominant respiratory signs, patients may prefer to sit up with elevated legs [20].

3.1.3 | Second-Line Treatment for the Most Severe Reactions

The evidence for second-line treatment of RA with cardiovascular compromise is limited, and mostly consists of case reports (Table 5, Figure 1). This constitutes a publication bias, as only positive clinical outcomes related to the use of these medications are generally reported. The relationship and causality between the administration of such treatment and clinical improvement reported is not proven.

3.1.3.1 | Vasopressors. Beyond the use of continuous adrenaline as the first-line vasopressor, the administration of second-line vasopressors (i.e., noradrenaline, vasopressin and metaraminol) is proposed in most guidelines, but there is limited evidence to support the use of one vasopressor of another (Table 5) [54]. There are no strict guidelines on when to introduce a second vasopressor. In current practice, noradrenaline appears to be the most common second-line vasopressor used in anaphylactic shock. It was used in 77 (23%) out of 339 patients (of whom 28 [55%] out of 51 with grade IV) admitted to ICUs for severe anaphylaxis in France and in 18 (42%) out of 43 patients admitted for perioperative anaphylaxis in Japan [18, 55]. However, no evidence exists to justify noradrenaline in preference to another vasopressor in RA. Animal models suggest that vasopressors should be used in RA with persistent cardiovascular collapse, in addition to adrenaline infusion rather than as an alternative [56]. Metaraminol is frequently used in many countries for perioperative anaphylaxis,

TABLE 4 I
 Guidelines for the use of fluid therapy during refractory anaphylaxis in adults and children.

Source	Туре	Volume in adults	Volume in children
Anaphylaxis outside the perioperative setting	5		
Australia-New Zealand (ASCIA) [29]	Normal saline	20 mL/kg, rapidly (max 50 mL/kg in first 30 min), repeat bolus if hypotension persists	20 mL/kg, rapidly (max 50 mL/kg in first 30 min), repeat bolus if hypotension persists
Europe (EAACI) [20]	Crystalloids	Adults−children >25–30kg: 500mL, repeat as needed	Children <25–30 kg: 10 mL/ kg (maximum 500 per bolus, repeat as needed
World Allergy Organization (WAO) [21]	Crystalloids (NaCl 0.9%)	1–2 L, 5–10 mL/kg in the first 5–10 min	10 mL/kg in the first 5–10 min
China (NCMSA) [28]	Crystalloids	20 mL/kg, repeat if needed	20 mL/kg, repeat if needed
France (SFMU/SFA/GFRUP) [25]	Isotonic saline solution or ringer	20 mL/kg (5–10 mL/kg within the first 5 min)	20 mL/kg (5–10 mL/kg within the first 5 min)
Germany (DGAKI) [26]	Crystalloids (gelatin and dextran solutions should be not be used)	500–1000 mL, over 5 min, repeat if needed (high volume may be necessary 1–3 L)	20 mL/kg, over 5 min, repeat as needed
India (IAP) [36]	Normal saline	Not documented	20 mL/kg, rapid flush technique, repeat as necessary at 5–10 min
Saudi Arabia (Ministry of Health, 2020) [27]	Normal saline	1–2 L, repeat as needed	20 mL/kg, repeat as needed
United Kingdom (RCUK) [10, 23, 24]	Crystalloid (NaCl 0.9%, Hartmann's for intial bolus, use a nonglucose- containing crystalloid (e.g. Hartmann's or Plasma-Lyte) rather than 0.9% sodium chloride subsequently)	0.5–1 L, repeat if needed and titrate according to response, large volume may be required (e.g., 3–5 L)	10 mL/kg, repeat if needed and titrate according to response
United States of America (AAAAI/ACAAI) [19, 22]	NaCl 0.9%	1–2L, 5–10mL/kg within the first 5min	5–10 mL/kg within the first 5 min, up to 30 mL/ kg in the first hour
Perioperative anaphylaxis			
Australia-New Zealand (ANZAAG/ ANZCA) [32]	Crystalloids	2L, repeat as necessary	20 mL/kg, repeat as necessary
ISPAR [14]	Crystalloids (balanced salt solutions or NaCl 0.9%)	Grade 2 = rapid bolus of 500 mL, repeat if needed Grade 3 = rapid bolus of 1 L, repeat if needed If needed, escalate fluid administration up to 20–30 mL/kg	20 mL/kg
Scandinavia (SSAI) [30]	NaCl 0.9%, Ringer's acetate or colloids	20 mL/kg, repeat if needed	20 mL/kg, repeat if needed
Brazil (BSA/ASBAI) [34]	Crystalloids	Fast bolus 20 mL/ kg, repeat if needed	Fast bolus 20 mg/kg, repeat if needed
			(Continues)

Source	Туре	Volume in adults	Volume in children
France (SFAR/SFA) [31]	Crystalloids until 30 mL/kg, then colloids		Crystalloids 20 mL/kg then colloids 10 mL/kg A cumulative dose of 60 mL/kg may be necessary
Japan (JSA) [35]	Crystalloids	5–10 mL/kg during the first 5 min, until recovery of blood pressure	30 mL/kg during the first hour
United Kingdom (AAGBI) [47]	Saline 0.9% or Ringer's solution	'Large volume may be required'	
United Kingdom (RCUK) [16]	Crystalloids	0.5–1 L Multiple fluid boluses may be needed (e.g., up to 3–5 L in adults)	20 mL/kg Multiple fluid boluses may be needed (60–100 mL/kg)

Abbreviations: AAAAI/ACAAI, American Academy of Allergy, Asthma and Immunology and American College of Allergy, Asthma and Immunology; AAGBI, Association of Anaesthetists of Great Britain and Ireland; ANZAAG/ANZCA, Australian and New Zealand Anaesthetic Allergy Group/Australian and New Zealand College of Anaesthetists; ASCIA, Australasian Society of Clinical Immunology and Allergy; BSA/ASBAI, Brazilian Society of Anaesthesiology/Brazilian Association of Allergy and Immunology; DGAKI, German Society for Allergology and Clinical Immunology; EAACI, European Academy of Allergy and Clinical Immunology; IAP, Indian Academy of Paediatrics; ISPAR, International Suspected Perioperative Allergic Reaction Group; JSA, Japanese Society of Anaesthesiologists; NCMSA, National Center for Medical Service Administration (including Chinese Society of Allergy); RCUK, Resuscitation Council of the United Kingdom; SFAR/SFA, Société Française d'Anesthésie et Réanimation/Société Française d'Allergologie; SFMU/SFA/GFRUP, Société Française de Médecine d'Urgence/Société Française d'Allergologie/Groupe Francophone Réanimation et d'Urgence Pédiatrique; SSAI, Scandinavian Society of Anaesthesiology and Intensive care medicine; WAO, World Allergy Organization.

and is cited in 4 out of 18 anaphylaxis guidelines; however, given equivalent mechanisms of action, metaraminol is unlikely to be more effective than IV adrenaline infusion. Noradrenaline and vasopressin may be preferable as vasopressors compared to dopamine due to insufficient efficacy to stabilise blood pressure, and side effects including tachycardia [26].

A reasonable approach is to commence additional vasopressors (noradrenaline or vasopressin), under the supervision of a trained staff, most of time in ICUs, preferably using a central venous access, in patients who continue to be hypotensive despite maximal adrenaline and fluid therapy. In these patients, a close cardiovascular monitoring is required to exclude myocardial dysfunction that would require other treatments.

3.1.3.2 | **Glucagon.** International guidelines recommend glucagon administration in patients taking beta-blockers regularly, with an adrenaline-resistant anaphylactic shock (Table 5). However, there is very limited data (case studies) to support this medication [57–61]. Glucagon exerts positive inotropic and chronotropic effects by directly activating adenylyl cyclase and bypassing β -adrenergic receptor blockade. When using glucagon, patients must be closely monitored for adverse effects including hyperglycaemia, vomiting, hypocalcaemia and hypokalaemia.

3.1.3.3 | **Methylene Blue.** The use of methylene blue has been reported in case reports, but current guidelines do not include it in the treatment of RA, with one exception (a Spanish guideline) (Table 5). However, it should be considered case-by-case when other second-line therapies are not effective, including the titration of vasopressors [62, 63]. Methylene blue has been found to increase systemic vascular resistance

and reduce the need for vasopressors in patients undergoing cardiac surgery with post cardiopulmonary bypass vasoplegic shock, by inhibiting nitric oxide synthase while inhibiting activation of soluble guanylyl cyclase and preventing vasodilation [64]. In a lethal anaphylaxis model in rats, methylene blue proved particularly effective as an adjunct to adrenaline therapy in restoring blood pressure and cardiac output and reducing cerebral ischaemia [65]. Further clinical studies would be interesting to assess the value of additive methylene blue treatment in the most severe cases of anaphylaxis.

3.1.3.4 | **Extracorporeal Life Support.** ECLS (extra corporeal membrane oxygenation or cardiopulmonary bypass) where available is an emerging rescue therapy with multiple case reports of successful resuscitation [66–74]. If ECLS is envisaged, this procedure should be initiated as soon as possible given time delays due to technical issues and need for involvement of a collaborative trained team. The Resuscitation Council UK recommends that ECLS should be considered for prolonged anaphylaxis where resuscitation has been instituted in a timely manner and not been delayed [10].

3.2 | Perspectives

3.2.1 | Healthcare Professionals Should Be Trained to Recognise and Treat Severe Anaphylaxis

Given that RA is not a rare occurrence in either the community or hospital setting and the underuse of adrenaline in anaphylaxis, healthcare professionals and prehospital providers must be familiar with the correct recognition of anaphylaxis, understand the steps which are essential to the adequate management of TABLE 5 | Guidelines for the use of second-line treatment for cardiovascular compromise in refractory anaphylaxis.

Source	Adults	Children
Anaphylaxis in the community		
Australia-New Zealand (ASCIA) [29]	Glucagon in patients on beta-blockers, IV bolus 1–2 mg, repeat if needed or followed by an IV infusion 1–2 mg (hour) Metaraminol (2–10 mg) or vasopressin (10–40 UI) 'after advice from an emergency medicine/critical care specialist' Noradrenaline in ICU only	Glucagon in patients on beta-blockers, IV bolus 20–30µg/kg (up to 1 mg) Metaraminol 10µg/kg Noradrenaline in ICU only
Europe (EAACI) [20]	Not documented	Not documented
World Allergy Organization (WAO) [21]	IV glucagon 'may be used in patients taking beta-blockers'	Not documented
China (NCMSA) [28]	Vasopressors (not detailed) Glucagon (not detailed)	Vasopressors (not detailed) Glucagon (not detailed)
France (SFMU/SFA/ GFRUP) [25]	IV noradrenaline infusion, starting 0.1 μg/kg/min IV glucagon in patients with beta- blockers 1–2 mg every 5 min followed by an IV infusion of 5–15 μg/min Methylene blue not recommended in clinical practice	Not documented
Germany (DGKAI) [26]	Noradrenaline, IV infusion, 0.02–0.15µg/kg/min Vasopressin (when treatment with volume and other catecholamines has failed) 0.01–0.03 UI/min Glucagon for patients on beta-blockers Dopamine: no longer used in Germany	Not documented
India (IAP) [36]	Not documented	Noradrenaline IV infusion (persistent hypotension), starting 0.05 µg/kg/ min with titrate by 0.02 µg/kg/min up to effect (max: 2 µg/kg/min) Glucagon IV bolus for patients on beta-blockers at 20–30 µg/ kg/dose (max: 1 mg) over 5 min followed by 5–15 µg/min, titrated till achievement of clinical effects
Saudi Arabia (Ministry of Health, 2020) [27]	Noradrenaline or dopamine, titrate to response and side effects Glucagon IV bolus for patients on beta- blockers 1–5 mg, over 5 min, followed by IV infusion of 5–15µg/min	Noradrenaline OR dopamine, titrate to response and side effects
United Kingdom (RCUK) [10, 23, 24]	If refractory to adrenaline infusion: Consider adding a second vasopressor in addition to adrenaline infusion (noradrenaline, vasopressin or metaraminol) Consider glucagon in patients on beta-blockers Consider ECLS	Not documented
United States of America (AAAAI/ACAAI) [19, 22]	Consider administration of dopamine or other vasopressors (in addition to adrenaline infusion) IV glucagon 1–5 mg over 5 min in patients in beta-blockers, followed by IV infusion at 5–15 mg/min titrated	IV glucagon 20–30 mg/kg (maximum 1 mg) over 5 min in patients in beta-blockers

(Continues)

Clinical & Experimental Allergy, 2024

13652222, 2024, 7, Downloaded from https://onlinelibary.wiley.com/doi/10.1111/cea.14514 by Cochrane Quart, Wiley Online Library on [27/09/2024]. See the Terms and Conditions (https://onlinelibary.wiley.com/errs-and-conditions) on Wiley Online Library for rules of use; OA articles are governed by the applicable Creative Commons License

-

Source	Adults	Children	
Anaphylaxis in the perioperative setting			
Australia-New Zealand (ANZAAG/ANZCA) [32]	Noradrenaline IV infusion 0.05– 0.5µg/kg/min AND/OR Vasopressin IV bolus 1–2 UI then 2 UI/h Metaraminol OR phenylephrine infusion Glucagon IV bolus 1–2 mg, every 5 min until response in patients on beta-blockers ECLS where available	Noradrenaline IV infusion 0.1–2µg/kg/min AND/OR Vasopressin IV infusion 0.02–0.05 UI/kg/h Glucagon IV bolus 40µg/ kg (maximum 1 mg) in children on beta-blockers ECLS where available	
ISPAR [14]	Where persistent hypotension after 10 min, add IV infusion of noradrenaline (0.05–0.5 µg/ kg/min), phenylephrine or metaraminol Add vasopressin IV bolus 1–2 U with or without infusion (2 U/h) Add IV glucagon (1–2 mg) if patient using beta-blockers Consider ECLS where available Sugammadex not indicated	Not documented	
Scandinavia (SSAI) [30]	Lack of response to adrenaline: Noradrenaline IV infusion starting 0.05–0.1µg/kg/min Vasopressin increments of 2–10 UI IV until response Glucagon (in patients on beta-blockers) increments of 1–2 mg IV until response	Not documented	
Brazil (BSA/ASBAI) [34]	If persistent hypotension after 10 min: IV noradrenaline (0.05–0.1 µg/kg/min) IV glucagon for patients using beta- blockers IV bolus 40 µg/kg (up to 1–2 mg) or 5–15 µg/min, repeat after 5 min Vasopressin IV bolus 2–10 UI, repeat if necessary (or infusion 0.2–0.4 UI/min or 2 UI/h) Suggest ECLS when available	Noradrenaline Vasopressin Glucagon (not detailed)	
France (SFAR/SFA) [31]	Glucagon for patients on beta-blockers with refractory anaphylaxis, IV bolus 1–2 mg, repeat every 5 min, followed by IV infusion if needed 5–15 μg/kg/min or 0.3–1 mg/h Vasoconstrictors or agonists if refractory to high dose of adrenaline (noradrenaline, IV infusion starting 0.1 μg/kg/min; terlipressin IV bolus 2 mg)	Glucagon for children on beta-blockers with refractory anaphylaxis, IV bolus 20–30 μg/ kg, IV infusion 5–15 μg/min according to clinical response (maximum 1 mg within 5 min) No data suggesting the use of vasopressin in children	
Japan (JSA) [35]	Vasopressin should be considered for catecholamine-resistant anaphylactic shock	Not documented	
Spain (SEAIC/SEDAR) [33]	If no response to adrenaline: IV noradrenaline 0.05–0.1 μg/kg/min IV glucagon 1–2 mg IV each 5 min or infusion 5–15 μg/min Vasopressin bolus 2–10 UI, repeat or infusion 0.2–0.4 UI/min Other vasoactive drugs can be given IV bolus or infusion: dopamine, ephedrine, methoxamine, phenylephrine Methylene blue 'can be useful' Sugammadex: not indicated	Not documented	

(Continues)

Source	Adults	Children
United Kingdom (AAGBI) [42]	Consider the administration of an alternative vasopressor according to training and experience of anaesthetist (metaraminol) if blood pressure does not recover	Not documented
United Kingdom (RCUK) [16]	No clear evidence to recommend one vasopressor over another IV glucagon (1 mg) can be considered in adults taking beta-blockers Consider ECLS Sugammadex: not indicated	Not documented

Abbreviations: AAAAI/ACAAI, American Academy of Allergy, Asthma and Immunology and American College of Allergy, Asthma and Immunology; AAGBI, Association of Anaesthetists of Great Britain and Ireland; ANZAAG/ANZCA, Australian and New Zealand Anaesthetic Allergy Group/Australian and New Zealand College of Anaesthetists; ASCIA, Australasian Society of Clinical immunology and Allergy; BSA/ASBAI, Brazilian Society of Anaesthesiology/Brazilian Association of Allergy and Immunology; DGAKI, German Society for Allergology and Clinical Immunology; EAACI, European Academy of Allergy and Clinical Immunology; ICU, intensive care unit; IAP, Indian Academy of Paediatrics; ISPAR: International Suspected Perioperative Allergic Reaction Group; IV, intravenous; JSA: Japanese Society of Anaesthesiologists; NCMSA, National Center for Medical Service Administration (including Chinese Society of Allergy); RCUK, Resuscitation Council of the United Kingdom; SEAIC/SEDAR, Spanish Society of Allergy and Clinical Immunology/Spanish Anaesthesia Society; SFAR/SFA, Société Française d'Anesthésie et Réanimation/Société Française d'Allergologie; SFMU/SFA/GFRUP, Société Française de Médecine d'Urgence/Société Française d'Allergologie/Groupe Francophone de Réanimation et d'Urgence Pédiatrique; SSAI, Scandinavian Society of Anaesthesiology and Intensive care medicine; WAO, World Allergy Organization; ECLS, extracorporeal life support.



FIGURE 1 | First- and second-line treatment of refractory anaphylaxis according to the current guidelines. IV, intravenous.

RA [2]. For example, staff working in Emergency Departments and Allergy Challenge settings should undergo simulation training which includes the management of RA-something which has been done for staff in the perioperative setting for many years but also in a paediatric emergency department and an allergy clinic [75–77]. High-fidelity simulation training has been shown to improve performance during resuscitation [78], and it is likely that this applies to specific simulation training on RA, although data are limited as to whether this translates into improved outcomes. In the particular context of perioperative anaphylaxis, anaphylaxis may be difficult to recognise as most anaesthetic inductions are associated with a slight, transient drop in blood pressure. However, most of these situations resolve spontaneously or after administration of a small dose of vasopressor. In anaphylaxis, hypotension is generally more severe, resistant to low-dose vasopressors, associated with tachycardia and often bronchospasm (32% of cases in the French GERAP cohort) and cutaneous signs (43% of cases in the French GERAP cohort) [79]. Interestingly, anaphylaxis is also associated with a sharp drop in end-tidal CO2, which is particularly specific to this situation and considered as a potential marker of severity [80].

3.2.2 | Identifying Risk Factors of Refractory Anaphylaxis

RA is unpredictable, and likely to be multifactorial [9]. A rapid review and meta-analysis evaluating risk factors for severe foodinduced allergic reactions concluded that significant uncertainties remain with respect to the prediction of severe and RA [8]. Evidence for an impact of cofactors on severity were lacking, except for food-dependent exercise-induced anaphylaxis. Medications such as beta-blockers or angiotensin-converting enzyme inhibitors may increase severity, but there is likely to be confounding because these drugs are often prescribed to those with ischaemic heart disease who are more likely have poor outcomes from anaphylaxis. Prior anaphylaxis, a diagnosis of asthma, IgE sensitisation or basophil activation tests were not good predictors [8].

Patients with clonal mast cell disorders mastocytosis may be at higher risk of perioperative hypersensitivity reactions, although this is more based on expert consensus than data, which are limited to a handful of retrospective studies [81, 82]. In a cohort of 226 patients with a suspected anaphylaxis diagnosed

in an emergency setting, the anaphylaxis diagnosis was finally confirmed in 124 (54.9%); 7.7% of adults had a mastocytosis which was associated with a more severe anaphylaxis [83]. In the European Anaphylaxis Registry, data on 305 fatal and nearfatal anaphylaxis found that male sex, higher age, mastocytosis and cardiovascular disease was associated with a poor outcome [84]. We could not find any data to inform specific management of RA in patients with mastocytosis. There is no evidence for avoiding specific medications in patients with mastocytosis but no previous history of reactions to the drug, although it would seem prudent to exercise caution as specific drugs which have a marked histamine-releasing effect (such as vancomycin, opioids and curare alkaloids) [14]. Raised mast cell tryptase (MCT) due to hereditary alpha-tryptasaemia (HAT) affects around 5% of the population and is associated with severity in hymenoptera allergy [85]. However, this has not been demonstrated for food allergy [8], and data are lacking with respect to perioperative anaphylaxis.

In the perioperative setting, male gender, cardiovascular diseases, obesity and ongoing treatment with beta-blockers are associated with fatal outcomes [15, 42, 44]. Other risk factors have been reported in various studies: treatment with angiotensin-converting enzyme inhibitors, patient undergoing a cardiac procedure, comorbid conditions of weight loss, nonmetastatic solid tumours, metastatic cancer, paralysis, coagulopathy, renal failure, congestive heart failure, fluid and electrolyte disorder and neurological disorders [15]. However, there is a lack of evidence as to how individual and external risk factors may interact and/or interrelate, emphasising the need of further research.

Strikingly, refractory and fatal anaphylaxis cases appear to be more frequent in adulthood. The impact of age on anaphylaxis severity is not clear because of confounding factors, such as triggers, comorbidities (in particular cardiovascular diseases) and concomitant medications. Older age may correlate with the decreased ability to compensate and retain homeostasis during anaphylaxis [11]. However, for food anaphylaxis, the greatest risk appears to be in adolescence and young adulthood with no clear explanation, except possible risk-taking behaviours [8].

K nowledge gans	A reas of improvement
Lack of epidemiological data describing severe refractory anaphylaxis cases (e.g., timing, route and doses of adrenaline administration and timing, volume and type of fluid therapy, use of second-line treatment, outcomes) and data in specific population (children, pregnancy)	Provide a consensus on the definition of refractory anaphylaxis (in both community and perioperative settings)
Research on pathophysiological mechanisms, mediators and effectors, involved in severe refractory anaphylaxis including non-IgE-regulated reactions (role of genetic modulators such as HAT, PAF-AH)	Optimise correct recognition of anaphylaxis and specificities in the perioperative setting
Need for novel biomarkers of anaphylaxis that could be useful in real time	Provide international consensual guidelines regarding the management of severe anaphylaxis (optimal route and doses of IV adrenaline, optimal volume and rate of fluid therapy) and the use of second- line treatment (vasopressors, methylene blue, glucagon, ECLS)
Lack of data and high-quality level studies regarding optimal adrenaline and fluid therapy administration as well as the use of second-line treatment (vasopressors, methylene blue, glucagon, ECLS)	Consider haemodynamic monitoring (echocardiography) when available in patients with refractory anaphylaxis
Research on novel therapeutic approaches (PAF receptor antagonists, DARPins)	Promote simulation of anaphylaxis scenarios for training of individuals and teams working in emergency care and perioperative setting
	Optimise the determination of tryptase levels (paired acute and basal levels) to improve diagnosis
	Promote a systematic allergy follow-up for each patient suspected of anaphylaxis with shared medical records to help for the correct diagnosis
	Improve the collaboration between emergency physicians, anaesthetics and allergists regarding severe anaphylaxis to create cross-specialty national/international reporting systems for suspected anaphylaxis reactions including life-threatening and fatal reactions

Abbreviations: DARPins, designed ankyrin repeat proteins; ECLS, extracorporeal life support; HAT, hereditary alpha-tryptasaemia; IV, intravenous; PAF, platelet activating factor; PAF-AH, platelet activating factor-acetyl hydrolase.

3.2.3 | From Pathophysiological Mechanism to Treatment for the Future

In recent years, major advances in understanding pathophysiological mechanisms underlying severe anaphylaxis have been made [86]. However, knowledge gaps remain (Table 6). Evidence from case series and animal models of severe anaphylaxis suggest that RA may be due to a combination of delayed or insufficient delivery of adrenaline and fluids, including hypovolaemia, ongoing release of inflammatory mediators, rarely, tachyphylaxis to further adrenaline administration [9, 11, 18]. The severity of anaphylaxis and its progression into a RA may depend on additional co-influencing mechanisms including elicitors (type, dose and route of exposure), extrinsic and intrinsic cofactors and physiological compensation [11].

Evidence for platelet activating factor (PAF) as a mediator of anaphylaxis was first published by Vadas et al. [87]; the authors also noted that levels PAF-acetyl hydrolase (PAF-AH), the enzyme which degrades PAF, were lower in individuals with more severe reactions. An association between lower PAF-AH and severity has also reported in a prospective multicentre study in emergency departments in Australia [88], and more recently, in a prospective study in 46 children [89], but not in other reports [90]. PAF receptor antagonists have been tested in experimental anaphylaxis with promising results [91, 92]. In a rat model of lethal anaphylaxis induced by ovalbumin, the use of ABT-491 enabled rats to survive for the duration of the experiment. The effect of ABT-491 was also additive to adrenaline, reducing the need for adrenaline to restore blood pressure and cardiac function [92]. In addition, PAF receptor antagonists have been tested in human, in other medical conditions (allergic rhinitis, myocardial infarction and asthma) but not in anaphylaxis [93–96].

Another therapeutic approach has been developed to envisage potent and fast-acting IgE inhibitors with the potential to rapidly terminate anaphylaxis. With this aim, optimised disruptive IgE inhibitors based on designed ankyrin repeat proteins (DARPin) have been generated [97]. These IgE inhibitors rapidly dissociate preformed IgE:FccRI complexes, terminated IgE-mediated signalling in preactivated human blood basophils in vitro, and shut down preinitiated allergic reactions and anaphylaxis in mice in vivo. Alakhas et al. [98] recently reported that a covalent heterobivalent inhibitor (cHBI) that binds in an allergen-specific manner can not only prevent allergic reactions in a murine model of peanut anaphylaxis but also attenuated severity when administered shortly after the onset of symptoms. Thus, research into the mechanisms which underpin anaphylaxis may define new therapeutic approaches.

Resuscitation





FIGURE 2 | Algorithm for the treatment of refractory anaphylaxis [10]. ALS, advanced life support; BP, blood pressure; CPR, cardiopulmonary resuscitation; ECG, electrocardiography; HR, heart rate; IM, intramuscular; IO, intraosseous; IV, intravenous.

4 | Conclusions

The management of RA is likely to be improved by improving recognition of severe reactions early, and treating such reactions with appropriate therapy (Figure 2). Defining RA as when anaphylaxis does not respond to two doses of adrenaline and appropriate initial fluid therapy would be a pragmatic choice in flagging the potential for severe reactions, in particular in the perioperative setting, and thus the need to escalate and seek expert help and commence treatment with intravenous adrenaline infusion and additional resuscitative measures. There are limited clinical data to inform the optimal dose of adrenaline IV infusion, fluid therapy (type, timing and volume) and second-line treatment; however, sufficient data exist to inform guidelines in the absence of high-quality studies. Further clinical data are needed to help align current guidelines towards a consensus on how to manage RA.

Author Contributions

G.P.: Design of the study. G.P. and P.J.T.: Initial drafting the manuscript; study conception; data collection. All authors: Analysis and interpretation; revising the manuscript.

Acknowledgements

The authors have nothing to report.

Ethics Statement

The authors have nothing to report.

Conflicts of Interest

G.P. declares that he has received fees for scientific work or consulting requested by Bausch & Lomb, Meda/Mylan/Viatris, Stallergenes Greer, Novartis, ALK-Abello, DVB Therapeutics, AImmune Therapeutics/ Nestlé, Theravia/CTRS/Admedica. A.M. declares speaker's fees from Aimmune, DVB Technologies, Nestlè Health Science, ALK, Member of Advisoty Board: Novartis, Sanofi, DVB Technologies, ICDM: Regeneron king from Viatris, ALK Nordic, Thermo Fisher Scientific. L.H.G. declares that she has received fees for consulting work for Merck, Bracco, Biomarin and speaker's fees from Viatris, ALK Nordic, Thermo Fisher Scientific. P.J.T. reports grants from UK Medical Research Council, NIHR/Imperial BRC and JM Charitable Foundation; personal fees from UK Food Standards Agency, Aimmune Therapeutics, Allergenis, Aquestive Therapeutics and Novartis, outside of the submitted work; is co-lead of the Resuscitation Council UK Working Group on Anaphylaxis, and current Chairperson of the World Allergy Committee Anaphylaxis Committee. M.W. has received fees for scientific work and/ or consulting requested by Meda/Mylan/Viatris, Novartis, ALK-Abello, DVB Therapeutics, Aimmune, Sanofi, Eli Lilly, Amgen, LEO, Astra Zeneca. A.D. reports personal fees from Novartis, ALK, GSK, Sanofi, Regeneron, Aimmune Therapeutics, DBV Technologies, Nestlé, Stallergenes Greer, DBV Technologies, Nutricia. Grant from Fondation du Souffle, Conseil Régional Hauts-de-France Research Program 2014-2018, outside the submitted work. T.E.D., L.K.T., V.C. and C.T. report no conflicts of interest.

Data Availability Statement

The authors have nothing to report.

References

1. L. B. Grabenhenrich, S. Dölle, A. Moneret-Vautrin, et al., "Anaphylaxis in Children and Adolescents: The European Anaphylaxis Registry," Journal of Allergy and Clinical Immunology 137, no. 4 (2016): 1128–1137.e1.

2. L. B. Grabenhenrich, S. Dölle, F. Ruëff, et al., "Epinephrine in Severe Allergic Reactions: The European Anaphylaxis Register," *The Journal of Allergy and Clinical Immunology. In Practice* 6, no. 6 (2018): 1898–1906.e1.

3. N. Patel, K. W. Chong, A. Y. G. Yip, et al., "Use of Multiple Epinephrine Doses in Anaphylaxis: A Systematic Review and Meta-Analysis," *Journal of Allergy and Clinical Immunology* 148, no. 5 (2021): 1307–1315.

4. P. J. Turner, E. Jerschow, T. Umasunthar, R. Lin, D. E. Campbell, and R. J. Boyle, "Fatal Anaphylaxis: Mortality Rate and Risk Factors," *Journal of Allergy and Clinical Immunology* 5, no. 5 (2017): 1169–1178.

5. G. Pouessel, S. Alonzo, A. Divaret-Chauveau, et al., "Fatal and near-Fatal Anaphylaxis: The Allergy-Vigilance[®] Network Data (2002–2020)," *Allergy* 78, no. 6 (2023): 1628–1638.

6. G. Pouessel, C. Trochu, F. Chagnon, R. Diesnis, S. Leteurtre, and A. Deschildre, "French Group for Paediatric Intensive Care and Emergencies (FGPICE). Severe and Refractory Anaphylaxis in Pediatric Intensive Care Unit," *Allergy* 78, no. 8 (2023): 2315–2318.

7. G. Pouessel, M. Antoine, S. Lejeune, et al., "The Time Course of Anaphylaxis Manifestations in Children Is Diverse and Unpredictable," *Clinical and Experimental Allergy* 50, no. 1 (2020): 117–120.

8. P. J. Turner, S. Arasi, B. Ballmer-Weber, et al., "Risk Factors for Severe Reactions in Food Allergy: Rapid Evidence Review With Meta-Analysis," *Allergy* 77, no. 9 (2022): 2634–2652.

9. G. Pouessel, A. Deschildre, T. E. Dribin, et al., "Refractory Anaphylaxis: A New Entity for Severe Anaphylaxis," *Journal of Allergy and Clinical Immunology* 11, no. 7 (2023): 2043–2048.

10. N. Sargant, A. Dodd, A. Hughes, A. F. Whyte, J. Soar, and P. J. Turner, "Refractory Anaphylaxis: Treatment Algorithm," *Allergy* 76, no. 5 (2021): 1595–1597.

11. W. Francuzik, S. Dölle-Bierke, M. Knop, et al., "Refractory Anaphylaxis: Data From the European Anaphylaxis Registry," *Frontiers in Immunology* 10 (2019): 2482.

12. T. E. Dribin, H. A. Sampson, C. A. Camargo, Jr., et al., "Persistent, Refractory, and Biphasic Anaphylaxis: A Multidisciplinary Delphi Study," *Journal of Allergy and Clinical Immunology* 146, no. 5 (2020): 1089–1096.

13. R. S. Chinthrajah, S. M. Jones, E. H. Kim, et al., "Updating the CoFAR Grading Scale for Systemic Allergic Reactions in Food Allergy," *Journal of Allergy and Clinical Immunology* 149, no. 6 (2022): 2166–2170.e1.

14. L. H. Garvey, P. Dewachter, D. L. Hepner, et al., "Management of Suspected Immediate Perioperative Allergic Reactions: An International Overview and Consensus Recommendations," *British Journal of Anaesthesia* 123, no. 1 (2019): e50–e64.

15. G. Pouessel, C. Tacquard, L. K. Tanno, P. M. Mertes, and G. Lezmi, "Anaphylaxis Mortality in the Perioperative Setting: Epidemiology, Elicitors, Risk Factors and Knowledge Gaps," *Clinical and Experimental Allergy* 54, no. 1 (2024): 11–20.

16. A. Dodd, P. J. Turner, J. Soar, L. Savic, and Representing the UK Perioperative Allergy Network, "Emergency Treatment of Peri-Operative Anaphylaxis: Resuscitation Council UK Algorithm for Anaesthetists," *Anaesthesia* 79 (2024): 535–541, https://doi.org/10.1111/anae.16206.

17. C. Alviani, S. Burrell, A. Macleod, et al., "Anaphylaxis Refractory to Intramuscular Adrenaline during in-Hospital Food Challenges: A Case Series and Proposed Management," *Clinical and Experimental Allergy* 50, no. 12 (2020): 1400–1405.

18. P. Guerci, C. Tacquard, L. Chenard, et al., "Epidemiology and Outcome of Patients Admitted to Intensive Care After Anaphylaxis in France: A Retrospective Multicentre Study," *British Journal of Anaesthesia* 125 (2020): 1025–1033.

19. D. B. K. Golden, J. Wang, S. Waserman, et al., "Anaphylaxis: A 2023 Practice Parameter Update," *Annals of Allergy, Asthma & Immunology* 132, no. 2 (2024): 124–176.

20. A. Muraro, M. Worm, C. Alviani, et al., "EAACI Guidelines: Anaphylaxis (2021 Update)," *Allergy* 77, no. 2 (2022): 357–377.

21. V. Cardona, I. J. Ansotegui, M. Ebisawa, et al., "World Allergy Organization Anaphylaxis Guidance 2020," *World Allergy Organization Journal* 13, no. 10 (2020): 100472.

22. P. Lieberman, R. A. Nicklas, C. Randolph, et al., "Anaphylaxis—A Practice Parameter Update 2015," *Annals of Allergy, Asthma & Immunology* 115, no. 5 (2015): 341–384.

23. A. Dodd, A. Hughes, N. Sargant, A. F. Whyte, J. Soar, and P. J. Turner, "Evidence Update for the Treatment of Anaphylaxis," *Resuscitation* 163 (2021): 86–96.

24. A. F. Whyte, J. Soar, A. Dodd, A. Hughes, N. Sargant, and P. J. Turner, "Emergency Treatment of Anaphylaxis: Concise Clinical Guidance," *Clinical Medicine (London, England)* 22, no. 4 (2022): 332–339.

25. H. Lefort, A. Gloaguen, G. Pouessel, et al., "Management of Anaphylaxis in Emergency Medicine," *Mediterranean Journal of Emergency Medicine* 25 (2021): 4–24.

26. J. Ring, K. Beyer, T. Biedermann, et al., "Guideline (S2k) on Acute Therapy and Management of Anaphylaxis: 2021 Update," *Allergo Journal International* 30, no. 1 (2021): 1–25.

27. Ministry of Health, "Saudi MoH Protocol for Adult and Pediatric Management of Anaphylaxis [Internet]". (Version 1.2) December 28th, 2020, Cited March 4th, 2024, www.moh.gov.sa/Ministry/MediaCenter/Publications/Documents/Saudi-MoH-Protocol-for-Management-of-Anaphylaxis-V1.2.pdf.

28. X. Li, Q. Ma, J. Yin, et al., "A Clinical Practice Guideline for the Emergency Management of Anaphylaxis (2020)," *Frontiers in Pharmacology* 13 (2022): 845689.

29. Australasian Society of Clinical Immunology and Allergy, "ASCIA Guidelines: Acute Management of Anaphylaxis [Internet]". January 2023, Cited March 4, 2024, https://www.allergy.org.au/hp/papers/acute -management-of-anaphylaxis-guidelines.

30. M. Kroigaard, L. H. Garvey, L. Gillberg, et al., "Scandinavian Clinical Practice Guidelines on the Diagnosis, Management and Follow-Up of Anaphylaxis During Anaesthesia," *Acta Anaesthesiologica Scandinavica* 51, no. 6 (2007): 655–670.

31. P. M. Mertes, J. M. Malinovsky, L. Jouffroy, et al., "EAACI Interest Group on Drug Allergy. Reducing the Risk of Anaphylaxis during Anesthesia: 2011 Updated Guidelines for Clinical Practice," *Journal of Investigational Allergology & Clinical Immunology* 21, no. 6 (2011): 442–453.

32. H. Kolawole, S. D. Marshall, H. Crilly, R. Kerridge, and P. Roessler, "Australian and New Zealand Anaesthetic Allergy Group/Australian and New Zealand College of Anaesthetists Perioperative Anaphylaxis Management Guidelines," *Anaesthesia and Intensive Care* 45, no. 2 (2017): 151–158.

33. J. J. Laguna, J. Archilla, I. Doña, et al., "Practical Guidelines for Perioperative Hypersensitivity Reactions," *Journal of Investigational Allergology & Clinical Immunology* 28, no. 4 (2018): 216–232.

34. M. A. C. Spindola, D. Solé, M. V. Aun, et al., "Atualização Sobre reações de Hipersensibilidade perioperatória: Documento Conjunto da Sociedade Brasileira de Anestesiologia (SBA) e Associação Brasileira de Alergia e Imunologia (ASBAI)—Parte I: Tratamento e orientação pós-Crise [Update on Perioperative Hypersensitivity Reactions: Joint Document of the Brazilian Society of Anesthesiology (SBA) and Brazilian Association of Allergy and Immunology (ASBAI)—Part I: Post-Crisis Guidelines and Treatment]," *Brazilian Journal of Anesthesiology* 70, no. 5 (2020): 534–548.

35. T. Takazawa, K. Yamaura, T. Hara, T. Yorozu, H. Mitsuhata, and H. Morimatsu, "Working Group for the Preparation of Practical Guidelines

for the Response to Anaphylaxis, Safety Committee of the Japanese Society of Anesthesiologists. Practical Guidelines for the Response to Perioperative Anaphylaxis," *Journal of Anesthesia* 35, no. 6 (2021): 778–793.

36. N. Gupta, A. Bang, and N. R. Mishra, "Standard treatment." Guidelines 2022, Anaphylaxis, Cited March 4, 2024, file:///C:/Users/sever/ Downloads/gepAz6wsH5c3B2r_Standard-Treatment-Guidelines-Anaphylaxis.pdf.

37. R. L. Campbell, M. F. Bellolio, B. D. Knutson, et al., "Epinephrine in Anaphylaxis: Higher Risk of Cardiovascular Complications and Overdose After Administration of Intravenous Bolus Epinephrine Compared With Intramuscular Epinephrine," *Journal of Allergy and Clinical Immunology* 3, no. 1 (2015): 76–80.

38. V. Cardona, L. Ferré-Ybarz, M. Guilarte, et al., "Safety of Adrenaline Use in Anaphylaxis: A Multicentre Register," *International Archives of Allergy and Immunology* 173, no. 3 (2017): 171–177.

39. S. G. A. Brown, K. E. Blackman, V. Stenlake, and R. J. Heddle, "Insect Sting Anaphylaxis: Prospective Evaluation of Treatment With Intravenous Adrenaline and Volume Resuscitation," *Emergency Medicine Journal* 21 (2004): 149–154.21.

40. S. N. Mink, F. E. R. Simons, K. J. Simons, A. B. Becker, and K. Duke, "Constant Infusion of Epinephrine, but Not Bolus Treatment, Improves Haemodynamic Recovery in Anaphylactic Shock in Dogs," *Clinical and Experimental Allergy* 34 (2004): 1776–1783.

41. K. Fujizuka, M. Nakamura, J. Tamura, and K. Kawai-Kowase, "Comparison of the Efficacy of Continuous Intravenous Infusion Versus Intramuscular Injection of Epinephrine for Initial Anaphylaxis Treatment," *Acute Medicine and Surgery* 9, no. 1 (2022): e790, https:// doi.org/10.1002/ams2.790.

42. N. J. N. Harper, T. M. Cook, T. Garcez, et al., "Anaesthesia, Surgery, and Life-Threatening Allergic Reactions: Management and Outcomes in the 6th National Audit Project (NAP6)," *British Journal of Anaesthesia* 121, no. 1 (2018): 172–188.

43. L. H. Garvey, B. Belhage, M. Krøigaard, B. Husum, H. J. Malling, and H. Mosbech, "Treatment With Epinephrine (Adrenaline) in Suspected Anaphylaxis During Anesthesia in Denmark," *Anesthesiology* 115, no. 1 (2011): 111–116.

44. M. Reitter, N. Petitpain, C. Latarche, et al., "French Network of Regional Pharmacovigilance Centres. Fatal Anaphylaxis With Neuromuscular Blocking Agents: A Risk Factor and Management Analysis," *Allergy* 69, no. 7 (2014): 954–959.

45. M. M. Fisher, "Clinical Observations on the Pathophysiology and Treatment of Anaphylactic Cardiovascular Collapse," *Anaesthesia and Intensive Care* 14, no. 1 (1986): 17–21.

46. M. Ruiz-Garcia, J. Bartra, O. Alvarez, et al., "Cardiovascular Changes during Peanut-Induced Allergic Reactions in Human Subjects," *The Journal of Allergy and Clinical Immunology* 147, no. 2 (2021): 633–642.

47. N. J. Harper, T. Dixon, P. Dugué, et al., "Suspected Anaphylactic Reactions Associated With Anaesthesia," *Anaesthesia* 64, no. 2 (2009): 199–211.

48. L. Evans, A. Rhodes, W. Alhazzani, et al., "Surviving Sepsis Campaign: International Guidelines for Management of Sepsis and Septic Shock 2021," *Intensive Care Medicine* 47, no. 11 (2021): 1181–1247.

49. R. Rossaint, A. Afshari, B. Bouillon, et al., "The European Guideline on Management of Major Bleeding and Coagulopathy Following Trauma: Sixth Edition," *Critical Care* 27, no. 1 (2023): 80, https://doi. org/10.1186/s13054-023-04327-7.

50. K. Tajima, F. Zheng, O. Collange, et al., "Time to Achieve Target Mean Arterial Pressure during Resuscitation from Experimental Anaphylactic Shock in an Animal Model. A Comparison of Adrenaline Alone or in Combination With Different Volume Expanders," *Anaesthesia and Intensive Care* 41, no. 6 (2013): 765–773.

51. M. Rose, "Crystalloid or Colloid Treatment of Hypotension During Anaphylaxis Associated With Anaesthesia—Are We There Yet?" *Anaesthesia and Intensive Care* 41, no. 6 (2013): 701–703.

52. T. A. E. Platts-Mills, R. C. Li, B. Keshavarz, A. R. Smith, and J. M. Wilson, "Diagnosis and Management of Patients With the Alpha-Gal Syndrome," *Journal of Allergy and Clinical Immunology* 8, no. 1 (2020): 15–23.e1.

53. R. S. Pumphrey, "Fatal Posture in Anaphylactic Shock," *Journal of Allergy and Clinical Immunology* 112, no. 2 (2003): 451–452.

54. G. Gamper, C. Havel, J. Arrich, et al., "Vasopressors for Hypotensive Shock," *Cochrane Database of Systematic Reviews* 2, no. 2 (2016): CD003709, https://doi.org/10.1002/14651858.CD003709.pub4.

55. T. Takazawa, T. Horiuchi, K. Nagumo, et al., "The Japanese Epidemiologic Study for Perioperative Anaphylaxis, a Prospective Nationwide Study: Allergen Exposure, Epidemiology, and Diagnosis of Anaphylaxis During General Anaesthesia," *British Journal of Anaesthesia* 131, no. 1 (2023): 159–169.

56. P. Dewachter, I. Raeth-Fries, V. Jouan-Hureaux, et al., "A Comparison of Epinephrine Only, Arginine Vasopressin Only, and Epinephrine Followed by Arginine Vasopressin on the Survival Rate in a Rat Model of Anaphylactic Shock," *Anesthesiology* 106, no. 5 (2007): 977–983.

57. G. P. Zaloga, W. DeLacey, E. Holmboe, and B. Chernow, "Glucagon Reversal of Hypotension in a Case of Anaphylactoid Shock," *Annals of Internal Medicine* 105, no. 1 (1986): 65–66.

58. J. Compton, "Use of Glucagon in Intractable Allergic Reactions and as an Alternative to Epinephrine: An Interesting Case Review," *Journal of Emergency Nursing* 23, no. 1 (1997): 45–47.

59. M. Thomas and I. Crawford, "Best Evidence Topic Report. Glucagon Infusion in Refractory Anaphylactic Shock in Patients on Beta-Blockers," *Emergency Medicine Journal* 22, no. 4 (2005): 272–273.

60. P. Rukma, "Glucagon for Refractory Anaphylaxis," American Journal of Therapeutics 26, no. 6 (2019): e755–e756.

61. Y. Murakami, S. Kaneko, H. Yokoyama, et al., "Successful Treatment of Severe Adrenaline-Resistant Anaphylactic Shock With Glucagon in a Patient Taking a Beta-Blocker: A Case Report," *JA Clinical Reports* 7, no. 1 (2021): 86.

62. W. Francuzik, S. Dölle, and M. Worm, "Risk Factors and Treatment of Refractory Anaphylaxis—A Review of Case Reports," *Expert Review of Clinical Immunology* 14, no. 4 (2018): 307–314.

63. S. L. McCartney, L. Duce, and K. Ghadimi, "Intraoperative Vasoplegia: Methylene Blue to the Rescue!" *Current Opinion in Anaesthesiology* 31, no. 1 (2018): 43–49.

64. P. R. Evora and M. R. Simon, "Role of Nitric Oxide Production in Anaphylaxis and its Relevance for the Treatment of Anaphylactic Hypotension With Methylene Blue," *Annals of Allergy, Asthma & Immunology* 99, no. 4 (2007): 306–313.

65. F. Zheng, G. Barthel, O. Collange, et al., "Methylene Blue and Epinephrine: A Synergetic Association for Anaphylactic Shock Treatment," *Critical Care Medicine* 41, no. 1 (2013): 195–204.

66. M. L. Wang, C. T. Chang, H. H. Huang, Y. C. Yeh, T. S. Lee, and K. Y. Hung, "Chlorhexidine-Related Refractory Anaphylactic Shock: A Case Successfully Resuscitated With Extracorporeal Membrane Oxygenation," *Journal of Clinical Anesthesia* 34 (2016): 654–657.

67. S. Y. Lee, C. C. Chang, C. M. Peng, Y. K. Lin, S. B. Cheng, and C. H. Shen, "Successful Extracorporeal Resuscitation After Perioperative Anaphylactic Shock during Living Donor Liver Transplantation," *Asian Journal of Surgery* 40, no. 4 (2017): 317–319.

68. V. Scaravilli, L. C. Morlacchi, A. Merrino, et al., "Intraoperative Extracorporeal Membrane Oxygenation for Lung Transplantation in

Cystic Fibrosis Patients: Predictors and Impact on Outcome," *Journal of Cystic Fibrosis* 19, no. 4 (2020): 659–665.

69. M. Carelli, M. Seco, P. Forrest, M. K. Wilson, M. P. Vallely, and F. Ramponi, "Extracorporeal Membrane Oxygenation Support in Refractory Perioperative Anaphylactic Shock to Rocuronium: A Report of Two Cases," *Perfusion* 34, no. 8 (2019): 717–720.

70. Z. P. Zhang, X. Su, and C. W. Liu, "Cardiac Arrest With Anaphylactic Shock: A Successful Resuscitation Using Extracorporeal Membrane Oxygenation," *The American Journal of Emergency Medicine* 33, no. 1 (2015): 130.e3–130.e134.

71. A. Sugiura, T. Nakayama, M. Takahara, et al., "Combined Use of ECMO and Hemodialysis in the Case of Contrast-Induced Biphasic Anaphylactic Shock," *American Journal of Emergency Medicine* 34, no. 9 (2016): 1919.e12.

72. H. Y. Le, N. D. Tien, P. N. Son, L. T. Viet Hoa, L. L. Phuong, and P. D. Hai, "Extracorporeal Membrane Oxygenation Support in Refractory Anaphylactic Shock After Bee Stings: A Case Report," *Perfusion* 38, no. 6 (2023): 1308–1310.

73. J. Grafeneder, F. Ettl, A. M. Warenits, et al., "Multi-Phasic Life-Threatening Anaphylaxis Refractory to Epinephrine Managed by Extracorporeal Membrane Oxygenation (ECMO): A Case Report," *Frontiers in Allergy* 3 (2022): 934436, https://doi.org/10.3389/falgy. 2022.934436.

74. J. Joseph and J. Bellezzo, "Refractory Anaphylactic Shock Requiring Emergent Venoarterial Extracorporeal Membrane Oxygenation in the Emergency Department: A Case Report," *Journal of Emergency Nursing* 48, no. 6 (2022): 626–630.

75. H. Kolawole, A. B. Guttormsen, D. L. Hepner, M. Kroigaard, and S. Marshall, "Use of Simulation to Improve Management of Perioperative Anaphylaxis: A Narrative Review," *British Journal of Anaesthesia* 123, no. 1 (2019): e104–e109.

76. K. Price, D. R. Cincotta, F. R. Spencer-Keefe, and S. M. O'Donnell, "Utilising In Situ Simulation Within Translational Simulation Programmes to Evaluate and Improve Multidisciplinary Response to Anaphylaxis in the Paediatric Emergency Department," *Emergency Medicine Australasia* 35, no. 2 (2023): 246–253.

77. A. M. Copaescu, F. Graham, N. Nadon, et al., "Simulation-Based Education to Improve Management of Refractory Anaphylaxis in an Allergy Clinic," *Allergy, Asthma and Clinical Immunology* 19, no. 1 (2023): 9, https://doi.org/10.1186/s13223-023-00764-9.

78. C. E. McCoy, A. Rahman, J. C. Rendon, et al., "Randomized Controlled Trial of Simulation Vs. Standard Training for Teaching Medical Students High-Quality Cardiopulmonary Resuscitation West," *Journal* of Emergency Medicine 20, no. 1 (2019): 15–22.

79. C. Tacquard, J. Serrier, S. Viville, et al., "Epidemiology of Perioperative Anaphylaxis in France in 2017–2018: The 11th GERAP Survey," *British Journal of Anaesthesia* 15 (2024): 1230–1237, https://doi.org/10. 1016/j.bja.2024.01.044.

80. A. Gouel-Chéron, L. de Chaisemartin, F. Jönsson, et al., "Low End-Tidal CO_2 as a Real-Time Severity Marker of Intra-Anaesthetic Acute Hypersensitivity Reactions," *British Journal of Anaesthesia* 119, no. 5 (2017): 908–917.

81. A. Matito, J. M. Morgado, P. Sánchez-López, et al., "Management of Anesthesia in Adult and Pediatric Mastocytosis: A Study of the Spanish Network on Mastocytosis (REMA) Based on 726 Anesthetic Procedures," *International Archives of Allergy and Immunology* 167, no. 1 (2015): 47–56.

82. I. F. A. Bocca-Tjeertes, A. A. J. M. van de Ven, G. H. Koppelman, A. B. Sprikkelman, and H. J. N. G. Oude Elberink, "Medical Algorithm: Peri-Operative Management of Mastocytosis Patients," *Allergy* 76, no. 10 (2021): 3233–3235.

83. A. R. Oropeza, C. Bindslev-Jensen, S. Broesby-Olsen, et al., "Patterns of Anaphylaxis after Diagnostic Workup: A Follow-Up Study of 226 Patients With Suspected Anaphylaxis," *Allergy* 72, no. 12 (2017): 1944–1952.

84. V. Höfer, S. Dölle-Bierke, W. Francuzik, et al., "Fatal and Near-Fatal Anaphylaxis: Data From the European Anaphylaxis Registry and National Health Statistics," *Journal of Allergy and Clinical Immunology* 12, no. 1 (2024): 96–105.e8, https://doi.org/10.1016/j.jaip. 2023.09.044.

85. J. J. Lyons, J. Chovanec, M. P. O'Connell, et al., "Heritable Risk for Severe Anaphylaxis Associated With Increased α -Tryptase-Encoding Germline Copy Number at TPSAB1," *Journal of Allergy and Clinical Immunology* 147, no. 2 (2021): 622–632.

86. M. Worm, S. Vieths, and V. Mahler, "An Update on Anaphylaxis and Urticaria," *Journal of Allergy and Clinical Immunology* 150, no. 6 (2022): 1265–1278.

87. P. Vadas, M. Gold, B. Perelman, et al., "Platelet-Activating Factor, PAF Acetylhydrolase, and Severe Anaphylaxis," *New England Journal of Medicine* 358, no. 1 (2008): 28–35.

88. S. G. Brown, S. F. Stone, D. M. Fatovich, et al., "Anaphylaxis: Clinical Patterns, Mediator Release, and Severity," *Journal of Allergy and Clinical Immunology* 132, no. 5 (2013): 1141–1149.e5.

89. J. E. M. Upton, J. A. Hoang, M. Leon-Ponte, et al., "Platelet-Activating Factor Acetylhydrolase Is a Biomarker of Severe Anaphylaxis in Children," *Allergy* 77, no. 9 (2022): 2665–2676.

90. A. S. Bansal, R. Chee, and N. Sumar, "Platelet-Activating Factor, PAF Acetylhydrolase, and Anaphylaxis," *The New England Journal of Medicine* 358, no. 14 (2008): 1515–1516.

91. K. Arias, M. Baig, M. Colangelo, et al., "Concurrent Blockade of Platelet-Activating Factor and Histamine Prevents Life-Threatening Peanut-Induced Anaphylactic Reactions," *Journal of Allergy and Clinical Immunology* 124, no. 2 (2009): 307–314 314.e1-2.

92. C. Tacquard, W. Oulehri, O. Collange, et al., "Treatment With a Platelet-Activating Factor Receptor Antagonist Improves Hemodynamics and Reduces Epinephrine Requirements, in a Lethal Rodent Model of Anaphylactic Shock," *Clinical and Experimental Allergy* 50, no. 3 (2020): 383–390.

93. E. M. Guadaño, J. Serra-Batlles, J. Meseguer, et al., "Rupatadine 10 mg and Ebastine 10 mg in Seasonal Allergic Rhinitis: A Comparison Study," *Allergy* 59, no. 7 (2004): 766–771.

94. F. Saint-Martin, J. P. Dumur, I. Pérez, I. Izquierdo, and French Rupatadine-Rhinitis Study Group, "A Randomized, Double-Blind, Parallel-Group Study, Comparing the Efficacy and Safety of Rupatadine (20 and 10 mg), a New PAF and H1 Receptor-Specific Histamine Antagonist, to Loratadine 10 mg in the Treatment of Seasonal Allergic Rhinitis," *Journal of Investigational Allergology & Clinical Immunology* 14, no. 1 (2004): 34–40.

95. S. Hozawa, Y. Haruta, S. Ishioka, and M. Yamakido, "Effects of a PAF Antagonist, Y-24180, on Bronchial Hyperresponsiveness in Patients With Asthma," *American Journal of Respiratory and Critical Care Medicine* 152, no. 4 Pt 1 (1995): 1198–1202.

96. F. P. Gómez, R. M. Marrades, R. Iglesia, et al., "Gas Exchange Response to a PAF Receptor Antagonist, SR 27417A, in Acute Asthma: A Pilot Study," *The European Respiratory Journal* 14, no. 3 (1999): 622–626.

97. L. F. Pennington, P. Gasser, D. Brigger, P. Guntern, A. Eggel, and T. S. Jardetzky, "Structure-Guided Design of Ultrapotent Disruptive IgE Inhibitors to Rapidly Terminate Acute Allergic Reactions," *Journal of Allergy and Clinical Immunology* 148, no. 4 (2021): 1049–1060.

98. N. S. Alakhras, J. Shin, S. A. Smith, et al., "Peanut Allergen Inhibition Prevents Anaphylaxis in a Humanized Mouse Model," *Science Translational Medicine* 15, no. 682 (2023): eadd6373, https://doi.org/10. 1126/scitranslmed.add6373.